



NHIS HEALTHCARE PROVIDERS SERVICE PRICE LIST

SECTION I: *DRUG PRICE LIST*

SECTION II: *LAB PRICE LIST*

**SECTION III: *RADIOLOGICAL AND ULTRA
SONOGRAPHY PRICE LIST***

SECTION IV: *PROFESSIONAL SERVICE PRICE LIST*

SECTION I

DRUG PRICE LIST JUNE 2005

1. ANAESTHETICS				
1.1 GENERAL ANAESTHETIC				
NAME OF DRUG	DOSAGE FORM	STRENGTHS	PRESENTATION	UNIT PRICE N
Ether Anaesthetic Halothane Ketamine	Inhalation Inhalation Injection	10 mg/ml in 20 ml 50 mg/ml in 10 ml vial 100 mg/ml in 5 ml		
Nitrous oxide Oxygen Thiopental	Inhalation, medicinal gas Inhalation, medicinal gas Injection (powder) for IV as sodium salt	0.5gm 1.0gm	Vial Vial	270.00 450.00
1.2. PREMEDICATION DRUGS AND ANALGESICS ADJUVANTS				
Atropine Diazepam Morphine Promethazine	Injection (sulphate) Injection Injection (Sulphate or Hcl) Elixir/syrup for children	0.5g/amp 1mg/ 1ml 5mg/ml in 2 ml 10 mg/ml, 15mg/ml in 1ml ampoules 5mg/ml	Amp. Amp. Amp 100mls 60mls	40.00 - 50.00 - 150.00 100.00
1.3 SKELETAL MUSCLE RELAXANTS AND ANTAGONISTS				
Atracurium Suxamethonium Pancuronium Neostigmine	Injection Injection Injection Injection (methylsulphate)	10 mg/ml 100mg/2ml 50 mg/sml 2.5mg/1ml in 1ml Ampoule	Amp. Amp. 4mg/2ml amp Amp.	1050.00 200.00 450.00 420.00 450.00
1.4. LOCAL ANAESTHETICS				
Lignocaine Bupivacaine Lignocaine Lignocaine	Injection Topical spray Jelly 2% Injection Dental catridge Topical cream/ointment	2% (Hydrochloride) in vial and 1% 10% 2-4% 0.25%, 0.5%, in 10ml amp (with or without epinephrine (adrenaline)) 1:200,000 2% + epinephrine (adrenaline) 1:80,000 2-5%	Vial 50mls Spray Tube Tube	300.00 1800.00 650.00 1200.00 - 650.00
2.ANALGESICS, ANTIPYRETICS AND NON- STEROIDAL ANTI-INFLAMATORY DRUGS				
2.1 ANALGESICS NARCOTIC				
Dihydrocodeine Morphine Morphine Pentazocine	Tablet Injection Injection Tablet Injection Tablet	30mg Tablet 50mg/ml in 1ml ampoules 10mg, 15mg (SO ₄ or HC1) in 1ml Ampoule 30mg 30mg/ml 25mg	Tab. Amp. Amp. Tab. Amp. Tab.	40.00 50.00 50.00 40.00 100.00 -

	Capsule	50 mg	Caps.	-
Pethidine	Injection	50mg/ml in 1 ml or 2 ml Ampoule	Amp.	80.00
	Tablet	50 mg	Tab.	-
Fentanyl	Injection (Citrate)	0.05mg/ml in 1ml Ampoule	Amp	140.00
NARCOTIC ANTAGONIST				
Naloxone	Injection	0.4mg/ml in 1ml Ampoule	Amp	4200.00
2.3. NON NARCOTIC ANALGESICS AND ANTIPYRETICS				
Acetyl salicylic Acid	Tablet , capsule	300mg	Tab/Caps.	1.00
Paracetamol	Tablets	500mg & 125 mg	Tab	2.00
	Suppository	100 mg	Supp.	-
	Syrup/suspension	125mg/5ml	60mls	100.00
2.4 NON-STEROIDAL ANTI-INFLAMMATORY DRUGS AND DRUGS USED FOR GOUT/RHEUMATOID ARTHRITIS.				
Allopurinol	Tablet	100mg	Tab.	40.00
Diclofenac sodium	Tablet	100mg,	Tab.	30.00
		50mg	Tab.	20.00
	Gel	50mg 1%	50gm tube	650.00
	Injection	25mg/ml Ampoule	Amp.	400.00
Ibuprofen	Tablets, capsules	200mg,	Tab.	3.00
		400mg	Tab.	10.00
Indomethacin	Capsule	25mg	Caps.	2.00
Ketoprofen	Gel	2.5% in 100gm	Tube	750.00
2.5 SKELETAL MUSCLE ANTISPASMODICS				
3 ANTI-ALLERGICS				
3.1 ANTIHISTAMINES				
Chlorpheniramine	Tablet	4mg (Maleate)	Tab.	3.00
	Syrup	2mg/5ml	60mls	120.00
	Injection	10mg (Maleate) in 1ml Ampule	Amp.	20.00
Promethazine	Tablets	25mg, 10 mg (Hydrochloride)	Tab.	5.00
	Syrup	5mg/5ml	60mls	150.00
	Injection	25mg/ml (HCl) in 1 ml and 2ml Ampoule	Amp.	30.00
3.2. ANTIANAPHYLACTICS				
Adrenaline	Injection	1mg/ml (1 in 1000) as Acid tartrate or HCl in 1ml Ampoule	Amp.	30.00
Hydrocortisone	Injection	Powder for reconstitution, 100mg (Sodium Succinate) in vial	Vial	180.00
4 ANTIDOTES				
4.1 SPECIFIC ANTIDOTES				
Atropine	Injection	1.0mg (Sulphate) in 1ml Ampoule	Amp.	40.00
	Tablet	1 mg	Tab.	-
Phytomenadione (Vitamin K1)	Ampoule	10mg/ml in 1ml	Amp.	180.00
Deferoxamine	Injection (mesilate)	500 mg/vial	Vial	2,250.00
Dimercaprol	Injection	50 mg/ml in 2 ml Ampoules	Amp.	

Methionine	Tablet	250mg	Tab.	
Naloxone	Injection (HCL)	400mcg/ml	Amp.	2500.00
Protamine sulphate	Injection	10mg/ml in 5 ml	Amp.	640.00
Sodium calcium edetate	Injection	200mg/ml in 5 ml	Amp.	
Sodium nitrite	Injection	30mg/ml in 10 ml vial	Vial	
Sodium thiosulphate	Injection	500mg/ml	Amp	
4.2. NON-SPECIFIC ANTIDOTES				
Activated charcoal	Tablet Granule, Powder Suspension	5g/satchet, powder 25 g, 50 g pack, suspension 50 g pack	Tab.	20.00
Ipecacuanha	Syrup	Containing 0.14% Ipecacuanha alkaloids calculated as emetine	100mls	*
5 ANTI-CONVULSANTS (ANTI-EPILEPTICS)				
Carbamazepine	Tablet Tablet	100mg 200mg	Tab. Tab.,	40.00 60.00
Diazepam	Injection	5mg/ml in 2ml Ampoule	Amp.	50.00
Phenobarbitone	Tablets Elixir, Syrup	15mg, 30mg, 60mg 15mg/5ml	Tab. 60mls	10.00 300.00
Phenytoin Sodium	Capsule Injection	100mg, 50 mg, 25, mg 50mg/ml in 5 ml	Caps 100mls	15.00 50.00
Sodium valproate	Tablets Elixir/syrup	200mg 100 mg, , 500 mg 200mg/5ml	Tab. 200mls	40.00 2500.00
Paraldehyde	Injection	10ml, 5 mls	Amp.	80.00
Clonazepam	Tablet Injection	0.5mg 2 mg 1 mg/ml	Tab. Tab. Amp.	40.00 60.00 -
Ethosuximide	Caps/tablets Syrup	250 mg 250mg/5ml	Caps. 100mls	55.00 -
Magnesium sulphate	Injection	50% (500 mg/ml) in 2 ml	Amp.	1450.00
6 ANTI-INFECTIVE DRUGS				
6.1 AMOEBICIDES/ANTIFLAGELLATE				
Metronidazole	Tablets Tablet Suspension IV Injection	200mg 400mg 200mg/5ml 500mg in 100ml bottle	Tab. Tab. 60mls 100mls	3.00 7.00 100.00 150.00
Tinidazole	4 Tablets (Single dose)	500mg	Tab.	50.00
6.2 ANTHELMINTICS				
Niclosamide	Tablet	500mg	Tab.	90.00
Albendazole	Tablet Suspension Oral	200mg 400 mg 100mg/5ml	2s 1s 30mls	180.00 180.00 180.00
Levamisole	Tablet	40mg	Tab.	15.00

	Suspension	40mg/5ml	30mls	150.00
Mebendazole	Tablet	100mg,	6`s	180.00
	Suspension	500 mg 100mg/5ml	x 1 30mls	200.00 180.00
Pyrantel Pamoate	Tablet	125mg (pamoate)	6`s	250.00
	Syrup	125mg/5ml	15mls	250.00
6.3 ANTISCHISTOSOMAL DRUGS				
Praziquantel	Tablet	600mg	Tab.	90.00
6.4. ANTIFILARIAL DRUGS				
Diethylcarbamazine	Tablet	50mg	Tab.	5.00
Ivermectin	Tablet	6mg	Tab.	5.00
6.5 ANTI-MALARIAL DRUGS				
Atersunate	Tablet	50 mg	12s	500.00
Chloroquine	Tablet, Capsule	150mg, 300 mg, CQ base(Phosphate/SO ₄) for capsules and 150 mg CQ base for tablets	Tab/ Caps.	5.00
	Syrup	50mg base/5ml (Phosphate/SO ₄)	60mls	90.00
	Injection	40mg base/ml in 5ml Ampoule	Amp.	20.00
Sulfadoxine 500mg +, Pyrimethamine 25mg + mefloquine 250mg	2Tablet	Sulfadoxine 500mg +, Pyrimethamine 25mg + mefloquine 250mg	23Tab.	750.00
Dihydroartemisinin	Injection	40 mg base/ml in 5 ml ampoule	Amp	-
	Tablet	60mg/Tablet	8s	850.00
	Suspension	160mg/80mls	80mls	750.00
Proguanil	Tablet	100mg (HCl)	Tab.	20.00
Pyrimethamine	Tablet	25mg	Tab.	5.00
Quinine	Tablet	300mg (bisulphate/ SO ₄)	Tab.	20.00
	Injection	300mg (dihydrochloride)/ml in 2ml amp	Amp.	60.00
Pyrimethamine + Sulphadoxine	Tablet	25mg Pyrimethamine +500mg Sulphadoxine	Tab.	30.00
	Syrup	25mg Pyrimethamine + 500mg Sulphadoxine/5ml	15mls	150.00
	Injection	25mg Pyrimethamine + 500mg Sulphadoxine in 2.5ml Ampoule	Amp.	400.00
Mefloquine	Tablet	250mg base	2Tab	700.00
Artemeter	Injection (Phosphate)	80mg/ml 40mg/ml in 1ml Ampoule	Amp. Amp.	500.00 300.00
	Suspension	300mg/5ml	100mls	750.00
6.6 ANTITRYPANOSOMAL, ANTILEISHMANIASIS DRUGS				
Meglumine antimonate	Injection,	8.5% of total antimony		*
Pentamidine	Injection, powder	200mg (isethionate)/ vial	Vial	*

Sodium stibogluconate	Injection	10% of total antimony	Amp,	
Suramin	Injection, powder	1gm/vial	Vial	
Melarsoprol	Injection	3.6% solution in propylene glycol	Vial	
6.7 ANTIFLAGELLATE DRUGS				
Metronidazole	Tablet	200 mg,	Tab.	3.00
	Suspension, oral	400 mg 200 mg/5ml	Tab. 60mls	7.00 100.00
Timidazole	Tablet	500 mg	Tab.	50.00
6.8 ANTIBACTERIAL DRUGS				
Ampicillin + Cloxacillin	Capsule	250mg of each constituent	Caps.	10.00
	Powder for oral suspension	125mg of each/5ml	100mls	200.00
	Neonatal Drops	Ampicillin 60mg + Cloxacillin 30mg/0.6mls	8mls	200.00
	Neonatal injection Injection	Ampicillin 50mg + cloxacillin 25 mg Ampicillin 250mg+Cloxacillin 250mg per vial (sodium salt of each)	Amp. Amp.	100.00 100.00
Amoxycillin	Capsule	250mg 500 mg	Caps. Caps.	6.00 10.00
	Powder for oral suspension	125mg/5ml	100mls	200.00
	Injection	250mg, 500mg in vials	Amp.	50.00
Amoxycillin plus Clavulanic Acid (Co-amoxiclav)	Tablet, Capsules	250 mg amoxycillin (Trihydrate) +125 mg clavulanic Acid (Potassium Salt)	Tab.	70.00
		500mg amoxycillin(Trihydrate) + 156mg clvulanic acid(potassium salt)	Tab.	90.00
	Powder for oral suspension	125 mg Amoxycillin (trihydrate) + 31.25 mg Clavulanic acid (Potassium salt)/5 ml	100mls	900.00
		125 mg Amoxycillin (trihydrate) + 31.25 mg Clavulanic acid (Potassium salt)/5 ml	100mls	1100.00
	IV Injection powder	500 mg Amoxycillin (Sodium salt) + 100 mg Clavulanic acid (Potassium salt) in vial	Vial	450.00

Cloxacillin	Injection, powder	250mg, 500 mg in vial	Vial Vial	50.00 100.00
	Capsule	250mg	Caps.	15.00
	Suspension, oral,	125mg/5mls	100mls	180.00
Phenoxymethyl-Penicillin	Tablet	250mg	Tab.	15.00
	Suspension	250mg/5ml	100mls	-
Neomycin	Suspension	100mg/5ml	100mls	-
	Tablet	500mg	Tab.	50.00
Benzathine-Benzylepenicillin	Injections	2.4 M.U. of benzylpenicillin		250.00
Benzylepenicillin	Injection, powder	1.0 MU		40.00
Ceftriaxone	Injection	500mg,	Vial	650.00
		250mg I.M.,	Vial	750.00
		1g IV	Vial	1800.00
Cefuroxime	Tablets (axetil)	250mg, 500 mg	Tab. Tab.	100.00 170.00
	Suspension (axetil)	125mg/5ml	100mls	1800.00
	Injection (sodium salt)	750mg 250 mg	Vial Vial	750.00 --
Chloramphenicol	Capsule	250mg	Caps.	5.00
	Suspension, Oral	125mg/5ml (Palmitate)	100mls	150.00
	Injection	1g (sodium succinate) in vial	Vial	90.00
Ciprofloxacin	Tablet	250mg (HCl) 500 mg (Hcl)	Tab. Tab.	- 65.00
	Injection	I.V. 2mg/ml (lactate) in 50 and 100ml vials	Vial	450.00
Co-trimoxazole	Tablets	400mg Sulphamethoxazole + 80mg Trimethoprim	Tab.	3.00
	Suspension	Sulphamethoxazole 200 mg + 40mg Trimethoprim/5ml.	60mls	100.00
Doxycycline	Capsules	100mg	Caps.	20.00
Erythromycin	Tablets, capsules, enteric, film coated	250mg stearate or ethylsuccinate) 500mg (stearate or ethylsuccinate)	Tab. Tab.	15.00 30.00
	Injection, powder	500 mg (lactobionate) in vial	Vial	-
	Suspension oral	125mg/5ml (stearate or Ethylsuccinate)	60mls 100mls	150.00 220.00
Fortified Procaine Penicillin	Injection, powder	3g of procaine penicillin and 1g (600mg) of Benzyl Penicillin	Vial	70.00
Gentamycin	Injection	80mg/mls, 40 mg/2mls (Sulphate)	Amp.	20.00
Metronidazole	Injection IV, tablet & suspension	See section 6.1		
Streptomycin	Injection, powder	1g, 5 g (sulphate) in vials	Vial	100.00

Tetracycline	Capsule	250mg (Hydrochloride)	Caps.	3.00
Nalidixic Acid	Tablet	500mg	Tab.	20.00
Nitrofurantoin	Tablet	50mg 100mg	Tab. Tab.	2.00 3.00
Lincomycin	Capsules Suspension injection (Phosphate)	500 mg 250mg/5ml 150 mg/ml in 2 ml	Caps. 100mls Amp.	50.00 1150.00 250.00
Sulphadiazine	Tablet	500 mg	Tab.	8.00
6.9 ANTITUBERCULOSIS DRUGS				
Ethambutol	Tablets	100 – 500mg (hydrochloride)	Tab.	10.00
Isoniazid	Tablets	100 – 300 mg	Tab.	10.00
Isoniazid-Thiacetazone	Tablet	300mg +150mg	Tab.	15.00
Rifampicin	Capsules	150mg, 300mg	Caps.	15.00
Rifampicin-Isoniazid	Tablets	150mg rifampicin +100mg Isoniazid 300mg Rifampicin + 150mg Isoniazid	Tab. Tab.	45.00 30.00
Streptomycin	Injection Powder	5g (Sulphate in vials)	Vial	100.00
Pyrazinamide	Tablets	400mg	Tab.	15.00
6.10 ANTILEPROSY DRUGS				
Dapsone	Tablets	50mg, 100 mg	Tab.	5.00
Clofazimine	Capsules	50 mg, 100 mg	Caps.	-
Rifampicin	Capsules	300 mg 150 mg	Caps.	15.00 -
6.11 SYSTEMIC ANTIFUNGAL DRUGS				
Nystatin	Tablet Suspension Pessary	500,000 units, 100,000 units/ml 100,000 units	Tab. 30mls Tab.	30.00 480.00 20.00
Miconazole	Tablet	250 mg	Tab.	-
Fluconazole	Capsule Injection	50 mg 150 mg I.V. 2 mg/ml in 0.9 % sodium chloride	Caps. Caps. Vial	120.00 230.00 500.00
Amphotericin B	Injection, powder	50 mg/vial	Vial	1200.00
6.12. ANTIVIRAL DRUGS				
Acyclovir	Tablets Suspension Cream Injection	200mg 400 mg 200 mg/5 ml 5% IVSodium salt 250mg/vial	Tab. Tab. 125mls Tube Vial	70.00 90.00 - 600.00 -
Idoxuridine	Solution	5% in dimethyl sulphoxide (for external use)		-

6.13 ANTI RETROVIRAL (ARV) DRUGS				
1. Protease inhibitors				
Indinavir	Capsule (Sulphate)	200 mg, 333mg, 400 mg		
Nelfinavir	Tablet	250 mg		
2. Nucleoside Reverse Transcriptase Inhibitors				
Lamivudine	Tablet Solution	150 mg 5mg/ml		
Zidovudine	Capsules Syrup	100 mg, 250 mg 50 mg/5ml		
3. Non-nucleoside Reverser Transcriptase Inhibitors				
Nevirapine	Tablet Syrup	200 mg 50 mg/5ml		
7. ANTI-MIGRAINE DRUGS				
Pizotifen	Tablets Elixir	0.5mg, 1.5 mg 0.25 mg/ml	Tablet 100mls	30.00 -
Ergotamine	Tablet	Tartrate 2mg	Tablet	45.00
8. ANTI NEOPLASTIC AND IMMUNO SUPPRESSIVE DRUGS				
Actinomycin D	Injection, powder	0.5 mg/vial		
Azathioprine	Tablet Injection, powder	50 mg 50 mg/vial	Tablet Vial	100.00 -
Bleomycin	Injection, powder	15 units/ampoule	Vial	5500.00
Busulphan	Tablet	2 mg	Tab	90.00
Chlorambucil	Tablet	2 mg 5 mg	Tab Tab	150.00 *
Cisplastin	Injection, powder	10 mg, 50 mg/vial	Vial	3000.00
Cyclophosphamide	Tablet Injection, powder	25 mg, 50 mg 100 mg, 0.5 gm, 1g powder	Tab 0.5gm Vial 1.0gm Vial	45.00 700.00 1200.00
Cyclosporin	Oral Injection	Solution 100 mg/ml I.V 500mg/ml in ampoule		
Cytarabine	Injection, powder	100 mg/vial	Vial	1600.00
Dexamethasone	Tablet Injection	0.5 mg, 4 mg Sodium PO4, 4 mg/ml	Tab. Amp.	5.00 30.00
Doxorubicin	Injection, powder	Hcl 10 mg, 50 mg/vial	50mg Vial	5500.00
Fluorouracil	Injection	50 mg/ml in 5ml ampoule	10mlsAmp	900.00
Mercaptopurine	Tablet	50 mg		
Methotrexate	Tablet injection	2.5 mg 50 mg/vial sodium salt	Tab Vial	50.00 400.00
Prednisolone	Tablet injection	5 mg 25 mg/ml in vial	Tab Vial	5.00 *
Procarbazine	Capsule	50 mg (Hcl)	Capsule	450.00
Stilboesterol	Tablet	1mg, 5 mg, 25 mg	Tab	*
Tamoxifen	Tablet	(Citrate) 10 mg, 20 mg	Tab.	25.00
Vincristine	Injection, powder	(SO4) 1 mg, 2 mg, 5 mg vial	Vial(1mg)	375.00
9. DRUGS FOR PARKINSONSIM AND OTHER NEUROLOGICAL DISORDERS				
9.1 ANTIPARKINSONISM DRUGS				

Benzhexol	Tablets	2mg 5 mg (as HCl)	Tab. Tab.	* 3.00
Levodopa + Carbidopa	Tablet	Levodopa 250mg + Carbidopa 25mg; Levodopa 100 mg + carbidopa 10 mg	Tab. Tab.	85.00 40.00
Biperiden	Tablet	2mg (as HCL)	Tab.	
	Injection	5mg/ml (as lactate) in 1ml ampoule	Amp.	

9.2 DRUGS FOR MYASTHENIA GRAVIS

Neostigmine	Tablet	15mg (Bromide)	Tab.	140.00
Pyridostigmine	Tablet	Bromide 60 mg (Bromide)	Tab.	150.00

9.3 DRUGS FOR SUBARACHOID HAEMORRHAGE

Amino caporic acid (AA) plus lipid thromboplastin (LT)	Injection	100 mg AA + 2 mg/ml LT in 5 ml		
--	-----------	--------------------------------	--	--

10. ANTISEPTICS AND DISINFECTANTS

Chlorhexidine	Solution	5% (Gluconate) for dilution		
Iodine	Solution	Different Preparations	30mls	60.00
Methylated spirit	Solution	Alcohol vol/vol	200mls	150.00
Potassium Permanganate	Solution	0.1%		
Trichlorophenol	Cream, Liquid, ointment	Mixture of halogenated phenols and Salicylic acid	-	-
Compound Tincture of Benzoin (TBC)	Liquid	2%	100mls	170.00
Cetrimide + Chlorhexidine	Solution	Cetrimide 15% + 1.5% chlorhexidine gluconate for dilution		
Coal tar	Solution	5%		
Dichloroxylenol + Chlorophenol	Soap solution		125mls	200.00
Formaldelyde	Solution	1.5 – 10%		
Glutaral (Glutaraldehyde)	Solution	2% in buffered base		
Povidone – iodine	Solution	10%		
Sodium hypochlorite	solution	1-10% (chlorine in different preparations)	500mls	100.00

11. DRUGS AFFECTING THE BLOOD

11.1 ANTI-ANEAMIC DRUGS

Cyanocobalamin/ Hydroxocobalamin	Tablet	0.05mg	Tab.	3.00
	Injection	0.25 and 1mg/ml (injection, Hydroxocobalamin preferred)	Amp.	70.00
Ferrous Sulphate	Tablets, Capsule	200 mg equivalent to 60mg of Iron	Tab	2.00
Ferric Ammonium Citrate	Mixture	400mg/5ml of Ferric Ammonium citrate	200mls	250.00
Folic Acid	Tablet	5mg	Tab.	2.00

11.2. ANTICOAGULANTS AND ANTI PLATELETS

Heparin Sodium	Injection	1000 units/ml, 25,000 units/ml in Ampoule	Amp.	700.00
Warfarin Sodium	Tablets	1mg, 5mg (as sodium)	Tab	30.00
Acetylsalicylic acid	Tablet	75 mg	Tab	3.00

Enoxaprin	Injection	100 mg/ml	Tab.	1900.00
Heparinoid hyaluronidase	Ointment	15000 unit hyaluronidase/100 mg; heparinoid equivalent to 5000 units of heparin	Tube	800.00
11.3 ANTI FIBRINOLYTIC AND HAEMOSTATIC DRUGS				
Aminocaproic acid (With/without – lipid thromboplastin)	Tablet Injection	500 mg AA 100 mg/ml + TPT 2mg/ml in 5 ml, 10 ml	Tab. Amp.	* *
11.4 PLASMA SUBSTITUTES				
Dextran 70	Injection I.V.	6% in 5% glucose or normal saline solution (in bottles of electrolytes 500ml)	Vial	900.00
Human Albumin (Plasma Protein fraction)	Injection	20% in 100ml vials	Vial	8500.00
Polygeline	Injection IV	3.5% solution in 500 mls		-
12 CARDIOVASCULAR DRUGS				
12.1. ANTI ANGINAL DRUGS				
Glyceryl Trinitrate	Tablet	Sublingual, 0.5mg	Tab.	6.00
Isosorbide dinitrate	Tablet	OralSublingual 5 mg 10mg	Tab.	7.00 10.00
Propranolol	Tablet Injection	10 mg, 40 mg 1mg/ml in Ampoule	Tab. Amp.	5.00 250.00
12.2. ANTI-ARRHYTHMIC DRUGS				
Lignocaine	Injection	20mg/ml (HCL) in 5ml Ampoule	50ml Vial	200.00
Procainamide	Tablet	250mg (HCL)	Tab.	30.00
	Injection	IM,100mg in 10mls ampoule	Amp.	110.00
Propranolol	Tablet	10mg, 40mg (Hydrochloride)	Tab.	5.00
	Injection	1mg/ml in Ampoule	Amp.	250.00
Disopyramide	Capsule/Tablet	100 mg, 150 mg	Tab.	100.00
Atenolol	Tablet	50 mg	Tab.	20.00
		100mg	Tab.	30.00
Amlodipine	Tablet (Besylate)	5mg	Tab.	80.00
	Tablet (Besylate)	10mg	Tab.	170.00
Bendrofluazide	Tablet	5mg	Tab.	5.00
Captopril	Tablet	25mg	Tab.	20.00
Hydralazine	Tablet	25mg, 50mg	Tab.	20.00
	Injection powder	20mg in 1ml Ampoule	Amp.	250.00
Labetalol	Tablet (HCL)	100mg, 200mg	Tab.	25.00
	Injection powder	5mg/ml in 20ml Ampoule	Amp.	1400.00

Methyldopa	Tablet	250mg, 500mg	Tab.	15.00
Nifedipine	Tablet, slow release	20mg	Tab.	30.00
Prazosin + Polythiazide	Tablet	0.5mg + 0.25mg (respectively)	Tab.	40.00
Propranolol (Hydrochloride)	Tablet	40mg 100mg	Tab Tab	5.00 -
Reserpine + Dihydroergocristine + Clopamide	Tablets	Reserpine 0.1mg + Dihydroergocristine 0.5mg + Clopamide 5.0mg	Tab.	30.00
Amiloride + Hydrochlorothiazide	Tablet	5mg + 50mg	Tab.	15.00
Lisinopril	Tablet	5mg 10mg	Tab. Tab.	70.00 130.00

12.4 CARDIAC GLYCOSIDE AND CARDIOTONICS

Digoxin	Tablets	0.0625mg, 0.125mg, 0.25mg	Tab.	5.00
	Injection	0.25mg/ml in 2ml Ampoule, and 0.1mg/ml in 1ml Ampoule	Amp.	100.00
	Syrup	0.05mg/ml	100mls	280.00
Captopril	Tablet	12.5 mg, 25 mg	Tab.	20.00

13 DENTAL DRUGS

13.1 LOCAL ANAESTHETICS

Benzocaine	Lozenges	10mg	Tab.	25.00
Lignocaine	Injections	2% + adrenaline 1 in 80,000 in dental cartridge		-
	Spray	0.2%	Tin	1800.00
	Cream	5%	Tube	650.00
Prilocaine	Injection	3% with Felypressin 0.03 units/mls	Amp.	

13.2. MOUTHWASHES

Hexetidine	Solution	0.1%	100mls	150.00
Nystatin	Solution	100,000 unit/ml	30mls	480.00
Zinc Chloride Plus Zinc sulphate	Solution of	1% Zncl + 2% Zn ₂ SO ₄		

13.3 ANTI INFLAMMATORY DENTAL DRUGS

Triamcinolone	Paste (acetone)	0.1%	Tube	270.00
---------------	-----------------	------	------	--------

14 DERMATOLOGICAL DRUGS

14.1. ANTI-INFECTIVE DRUGS

Gentian Violet	Aqueous Solution Tincture	0.5 %	60mls	80.00
Neomycin-Bacitracin	Ointment and Cream	Containing: Neomycin Sulphate 5mg plus Bacitracin zinc 500 units/g in 5g & 30g tubes	Tube	250.00

	Powder	Containing: Neomycin Sulphate 5mg plus Bacitracin zinc 250 units/g	Tin	200.00
	Spray	Containing: Bacitracin, 12,500 units & Neomycin Sulphate, 165,000 units	Bottle	850.00
Silver Sulphadiazine	Cream	1%	Tube	250.00
Sulphur + Mesulphen	Ointment	Sulphur 10-20% + Mesulphen 64%	Tube	250.00
14.2. ANTI-INFLAMMATORY & ANTI-PRURITIC DRUGS				
Betamethasone	Cream, ointment	0.1% (Valerate)	Tube	180.00
Calamine Lotion	Lotion		120mls	150.00
Methyl Salicylate	Ointment, Liniment	4 – 20% methyl salicylate)	Tube	300.00
Hydrocortisone	Cream (acetate) Ointment	1%	Tube	180.00
Hydrocortisone (Plus) Neomycin	Cream, Ointment	0.5 – 1% hydrocortisone + 0.25 – 0.5% Neomycin	Tube	500.00
14.3 ASTRINGENT DRUGS				
Aluminium diacetate	Solution	13% for dilution		
Calamine + Zinc oxide	Lotion, plaster			
14.4. ANTI-ACNE DRUGS				
Benzoyl Peroxide	Cream	10%, 5%, 2.5%	Tube	600.00
	Gel	10%, 5%, 2.5%	Tube	600.00
14.5 SCABICIDES AND PEDICULICIDES				
Benzyl Benzoate	Emulsion and lotion	25%	100mls	150.00
Permethrine	Cream, Lotion	5%, 1% respectively		
14.6 FUNGICIDES WITH ANTIBACTERIAL/ANTI-INFLAMMATORY AGENTS				
Clotrimazole	Cream	1%	Tube	300.00
	Aerosol, spray	1%	Tin	
	Vaginal cream	2%	Tube	300.00
	Dusting Powder	1%	Tin	300.00
	Pessaries	100mg, 200 mg	Tab	250.00
Miconazole	Oral Gel	2 – 2.5%	Tube	1100.00
	Cream	2%	Tube	650.00
	Lotion	2%	Tin	900.00
	Ovule	400mg	3s	1200.00
	Vag tab	200mg	7s	1400.00
Miconazole + Hydrocortisone	Cream	2% + 1%	Tube	700.00
Nystatin	Cream/Oint	100,000 units	Tube	500.00
14.7 KERATOLYTIC DRUGS				
Coal Tar	Solution/Cream	1-10%		*
Podophyllum resin	Topical solution	10- 25%		850.00
Salicylic acid	Topical solution,	12% in flexible collodion	Tube	200.00
	Ointment	2-5%		120.00
Benzoic acid +	Cream ointment	6% + 3%	Tube	120.00

salicylic acid				
Dithranol	Ointment	0.1 - 2%	Tube	1000.00
15 INVIVO DIAGNOSTIC AGENTS				
15.1 ALIMENTARY TRACT - /ANGIOGRAPHY/BRONCHOGRAPHY				
Barium Sulphate	Suspension	75-100%		
Meglumine Iothalamate	Injection	60%		
Sodium Iothalamate	Injection	80%		
Propyliodone	Injection	50% aqueous, 60% oily in 20 ml		
15.2 CHOLEOSYSTOGRAPHY				
Iopanoic acid	Tablet	500 mg		
Meglumine Iodipamide	Injection	52% in 20 ml		
15.3 MYELOGRAPHY				
Iophendylate	Injection	1ml, 3ml		
Metrizamide	Injection	3.75g/20ml with diluents; 6.75/50ml		
15.4 UROGRAPHY				
Io hexol	Injection	140 – 350 mg iodine		
Meglumine diatrizoate	Injection	60% in 20ml		
Sodium diatrizoate	Injection	50% in 20 ml		
Meglumine diatrizoate + Sodium diatrizoate	Injection			
15.5 TUBERCULOSIS				
Tuberculin PPD (Purified protein derivative)	Injection	10, 100, 1000, 100,000 unit in 1ml		
16. DIURETICS				
Amiloride + Hydrochlorothiazide	Tablet	Amiloride Hydrochloride 5mg + hydrochlorothiazide 50 mg	Tab	15.00
Hydrochlorothiazide	Tablet	50mg 25 mg	Tab. Tab.	15.00 -
Frusemide	Tablet Injection	40mg 10mg/ml in 2ml Ampoule	Tab. Amp.	5.00 50.00
Bendrofluazide	Tablet	2.5 and 5mg	Tab.	5.00
Spirolactone	Tablet	25 mg 50mg	Tab. Tab.	20.00 30.00
17 EAR, NOSE & THROAT DRUGS				
17.1 EAR DRUGS				
17.1.1 Anti-infective Drugs				
Chloramphenicol	Ear Drops	5%	10mls	120.00
Gentamicin	Eye/Ear Drops	0.3% (Sulphate)	10mls	120.00
17.1.2 Anti-inflammatory Drugs				

Betamethasone	Ear Drops	0.1% (Sodium Phosphate)	5mls	280.00
17.1.3 Combined Anti-infective & Anti-inflammatory Drugs				
Hydrocortisone + Neomycin	Ear Drops	Hydrocortisone 1.5% (Acetate) + Neomycin 0.5% (Sulphate)	5mls	550.00
Flumethasone plus clioquinol	Ear drops	0.02% + 1% clioquinol	7.5mls	550.00
17.1.4 Preparations for Removal of Ear wax				
Glycerol plus sodium bicarbonate	Ear drops		11mls	650.00
17.2 NOSE DRUGS				
17.2.1 Anti allergic & Nasal Decongestants (Topical & Systemic)				
Beclomethasone Dipropionate	Nasal Spray	(aerosol) 0.05mg / metered spray	Spray	1800.00
Tripolidine (HCL) + Pseudoephedrine (HCL)	Tablet	60mg + 2.5mg	Tab.	20.00
Tripolidine (HCL) + Pseudoephedrine (HCL)	Syrup	30mg + 1.2mg	60mks	300.00
Ephedrine	Nasal drops (Hcl)	0.5%		
17.2.2 CAUTERIZATION OF NOSE				
Silver nitrate	Sticks, crystals, solution	0.5%	sticks	660.00
18 GASTRO-INTESTINAL DRUGS				
18.1 ANTACID DRUGS				
Magnesium Trisilicate	Tablet	500mg	Tab.	2.00
	Mixture	250mg/ml	200mls	150.00
Aluminium hydroxide	Tablet	500mg	Tab.	2.00
	Mixture	BP	200mls	260.00
Aluminium hydroxide +Magnesium trisilicate	Tablet	120 mg + 250 mg	Tab	2.00
	Mixture	BP	200mls	280.00
18.2 ANTI-EMETIC DRUGS				
Metoclopramide	Tablet	10mg (HCL)	Tab.	2.00
	Syrup	5mg/5ml (HCL)	100mls	450.00
	Injection	5mg/ml (HCL)	Amp.	30.00
Promethazine	Tablet	10 and 25 mg (HCL)	Tab.	5.00
	Syrup	5mg/5ml (HCL)	60mls	100.00
	Injection	25mg/ml (HCL) in 2ml Ampoules	Amp.	30.00

Promethazine theoclate	Tablet	25mg	Tab.	5.00
Prochlor perazine	Tablet (Maleate)	5 mg	Tab.	5.00
	Syrup (Mesilate)	25 mg	Tab.	-
	Injection (Mesilate)	5 mg/ 5 ml 12.5 mg/ml in 1 ml & 2 ml Ampoules	100mls Amp.	1700.00 -
18.3. ANTI-SPASMODIC DRUGS & SMOOTH MUSCLE STIMULANT				
Hysocine N-butylbro-Mide	Tablet	10mg	Tab.	10.00
	Liquid	1mg/ml	100mls	150.00
	Injection	20mg/ml in 1ml Ampoule	Amp.	30.00
Propantheline bromide	Tablets	15mg	Tab.	10.00
18.4 PURGATIVES / LAXATIVES AND LUBRICANTS				
Bisacodyl	Tablet	5mg	Tab.	5.00
	Suppositories	5 & 10mg	Supp.	60.00
Liquid Paraffin	Emulsion, oral	5mg/10ml of emulsion	100mls	150.00
Senna	Tablet & granule		Tablet	50.00
18.5 ANTI-DIARRHOEAL DRUGS				
18.5.1 Antimotility Drugs				
Codeine	Tablet	30 mg	Tab.	-
18.5.2. REPLACEMENT FLUID (ORAL REHYDRATION THERAPY)				
Oral Rehydration Salt	Salts	Glucose 13.5 g Potassium Cl. 1.5g Sodium bicarbonate 2.5% Sodium Chloride 2.6g	Sachet	70.00
18.6 PREPARATIONS FOR HEAMORRHOID				
Preparation containing hydrocortisone acetate (with or without Lidocaine) + Astringents	Rectal Supp. ointment		2.8gm supp.	90.00
18.7 PEPTIC ULCER DRUGS				
Cimetidine	Tablets	200mg	Tab.	10.00
		400mg	Tab.	12.00
	Injection	100mg/ml in 2 ml Ampoules	Amp.	100.00
Ranitidine	Tablets	150mg 300 mg (HCL)	Tab. Tab.	30.00 60.00
	Injection	25mg/ml in 2 ml Ampoules	Amp.	500.00
Omeprazole	Tablet	10mg, 20 mg	20mgTab.	100.00
19. HORMONES, & SYNTHETIC SUBSTITUTES				

19.1 CORTICOSTEROIDS & SYNTHETIC SUBSTITUTES				
Dexamethasone	Tablets	0.5mg and 4mg	Tab.	5.00
	Injection	2mg/ml, 4mg/ml in 2ml Ampoule	Amp.	20.00
Hydrocortisone	Injection, powder	100mg/vial	Vial	180.00
Prednisolone	Tablets	1mg, 5mg	Tab	5.00
19.2 OESTROGEN				
Ethinylloestradiol	Tablet	0.01mg, 0.05mg	Tab	30.00
19.3. PROGESTOGENS				
Hydroxyprogesterone	Injection	Hexanoate 250mg/ml in 1ml, 2ml Ampoules	Amp.	50.00
Norethisterone	Tablets	5mg	Tab.	30.00
	Injection	200mg/ml	Amp.	500.00
19.4. CONTRACEPTIVES				
19.4.1 ORAL CONTRACEPTIVES				
Ethinylloestradiol +	Tablets	0.03mg (30 mcg)	28s	50.00
		+ 0.15mg Levonorgestrel		
Norethisterone	Tablet	0.35mg	28s	50.00
Ethinyl Oestradiol Plus Levonorgestrel	Tablet	0.03 mcg + 50-150 mcg	28s	50.00
Ethinyl Oestradiol Plus Norethisterone	Tablet	0.05mg + 1mg		
19.4.2 INJECTABLE CONTRACEPTIVES				
Medroxy-progesterone Acetate	Injection/Depot	150mg/ml in 3ml vial	Vial	250.00
Norethisterone enanthate	Injection	200mg / ml in 1ml Ampoules	Amp.	500.00
Levonorgestrel	Implant, subdermal	36 mg		
19.4.3. INTRA-UTERINE DEVICES (IUCD)				
Copper	IUCD			130.00
Lippe's loop	IUCD	Sizes A,B,C,D with insertion tube		
19.4.4 BARRIER METHODS				
Condoms		With or without spermicide (Nonoxynol)	4s	20.00
Diaphragms with spermicide		Nonoxynol		
19.5. DRUGS ACTING ON PITUITARY - OVARIAN AXIS				
Bromocriptine	Tablet	1mg, 2.5mg (Mesylate)	Tab.	50.00
Clomiphene	Tablets	50mg (Citrate)	Tab.	100.00
19.6. ANTI-DIABETIC DRUGS				
19.6.1 Injectable Anti-Diabetics				
Human Insulin	Injection	100 units/ml	Vial	3200.00
Insulin Soluble	Injection	40 units/ml, 80 units/ml, 100 units/ml in	Vial	950.00

		10 ml vial		
Insulin Zinc Suspension (I.Z.S)	Injection	40 units/ml, 80 units/ml, 100 units/ml in 10 ml vial	Vial	850.00
19.6.2. Oral Anti-Diabetics				
Chlorpropamide	Tablets	250mg	Tab.	35.00
Metformin	Tablets	500mg (HCL)	Tab.	15.00
Glibenclamide	Tablets	5mg	Tab	15.00
19.7. THYROID HORMONES AND ANTITHYROID DRUGS				
LevoThyroxine	Tablets	0.05 and 0.1mg (sodium salt)	Tab.	20.00
Carbimazole Lugol's solution	Tablets Solution, oral	5mg iodine 5%, potassium iodide 10% in purified water	Tab. sol.	20.00 200.00
Propylthiouracil	Tablet	50 mg	Tab.	240.00
20 IMMUNOLOGICALS				
20.1 SERA AND IMMUNOGLOBULINS				
Anti D Immunoglobulin (Human)	Injection	0.25mg/ml	Amp.	11500.00
Anti Gas – gangrene	Injection	10,000, 30,000 units in vial	Vial	
Antirabies Hyperimmune serum	Injection	1000 unit in 5 ml Ampoule	Amp.	2100.00
Anti Scorpion serum	Injection	1 ml in Ampoule	Amp.	
Anti snake bite serum	Injection	Polyvalent, 10 ml, 20 ml in Ampoule	Amp.	
Gas gangrene anti toxin	Injection	4,000 units in vial, 10,000 units in vial	Vial*	
Normal immunoglobulin	IV Injection,	30mg/ml, 165mg/ml	Vial*	
Tetanus antitoxin	Injection	1500 units/amp, 10,000 units and 50,000 units/ ampoule	Amp.	50.00
20.2 VACCINES (All vaccines should comply with WHO requirements for biological substance)				
20.21 VACCINES FOR UNIVERSAL IMMUNIZATION				
BCG Vaccines dried	Injection	Powder for reconstitution in multidose amp 1ml, 5 ml		
Diphtheria, Tetanus and Pertussis Vaccine	Injection	0.5ml, 5ml		
Measles vaccine	Injection	0.5ml		
Measles, Mumps & Rubella vaccine	Injection	0.5 ml		
Poliomyelitis vaccine	Oral suspension			
Tetanus vaccine	Injection	Formoltoxid, 0.5 ml, 5 ml vial	0.5ml, amp.	30.00
20.22 VACCINES FOR SPECIFIC IMMUNIZATION				
Cholera vaccine	Injection	1.5ml – 50 ml in Ampoule or vial		
Hepatitis B Vaccine	Injection	0.02 mg/ml in 0.5 ml, 1 ml vial		
Meningococcal vaccine	Injection	Powder for reconstitution in multidose vial of 0.5mg , 2.5 mg		
Rabies vaccine	Injection	1 ml		
Typhoid vaccine	Injection	10 ml vial (20 doses), 25ml/vial (50 doses), 0.5 ml/syringe		
Typhoid vaccine	Injection	1.5ml/vial		

(TAB)				
Yellow fever vaccine	Injection	Powder for reconstitution 1,5 and 10 dose vial		

21. OPHTHALMOLOGICAL DRUGS

21.1 ANTI-INFECTIVE, ANTI INFLAMATORY, ANTI ALLERGIC & LOCAL ANASTHETIC EYE DROPS

Chloramphenicol	Eye Drops Eye Ointment	0.5% 1%	10mls 5gm	120.00 100.00
Gentamicin	Eye Drops	0.3% (Sulphate)	10mls	150.00
Antazoline HCL, Tetrazoline HCL, Methylhydroxy Propyl cellulose.	Eye Drops		5mls	550.00
Tetrahydrozoline(HCL)	Eye Drops	0.050%	10mls	400.00
Acyclovir	Eye ointment	3.0%	5gms	1400.00
Idoxuridine	Eye ointment	0.1%		
Gentamycin	Eye drops	0.3%	10mls	150.00
Miconazole	Eye Drops	10mg/ml Injection		
Oxytetracycline plus Polymyxin B	Eye ointment	5mg + 10,000 unit	5gms	300.00
Prednisolone	Eye Drops	1% (Acetate) 5% (Sodium phosphate)	5mls	
Amethocaine	Eye Drop	0.5%, 1%		

21.2 ANTI-GLAUCOMA AND MIOTICS

Acetazolamide	Tablet Injection	250mg 500 mg/vial	Tab. Vial	10.00 *
Pilocarpine	Eye Drops	1%, 2%, 3%, 4%, (HCL)	5mls	350.00 450.00
Timolol	Eye Drops	0.25, 0.5% (Maleate)	10mls	500.00
Atropine	Eye Drops	0.5%, 1% (Sulphate)	5mls	400.00

21.3 MYDRIATICS

Homatropine	Eye Drops	2%, 1% (Hydrobromide)	5mls	660.0
Tropicamide	Eye Drops	0.5%, 1%	10mls	700.00
Phenylephrine	Eye Drops	0.25%, 0.5%, 2.5%, 10%		

21.4 DIAGNOSTIC EYE DRUGS & MISCELLANEOUS PREPARATIONS

Flourescein sodium	Eye Drops	1%, 2%		
Methylcellulose	Eye Drops	1%, 2%		

22. OXYTOCICS AND TOCOLYTICS

Ergometrine	Tablet Injection	0.5mg (Maleate) 0.5mg/ml (Maleate)	Tab. Amp.	5.00 30.00
Oxytocin	Injection	10 units/ml, 5 units/ml in Ampoules	Amp.	30.00
Salbutamol	Tablet Injection Syrup	(SO4) 2mg, 4 mg (SO4) 0.5 mg/ml, 1mg/ml 2 mg/5ml	Tab. Amp. 100mls	10.00 300.00 300.00

23. PREPARATIONS FOR CORRECTING WATER, ELECTROLYTE & ACID-BASE DISTURBANCES

23.1 ORAL PREPARATIONS				
Oral Rehydration Salt	powder	(See 18.5.2)	Sachet	70.00
Potassium Chloride (slow release)	Tablet	600mg	Tab.	7.00
	Oral solution	5%, 10%, 20%	Sol.	
23.2 PARENTERAL PREPARATIONS				
Darrow's Solution	Injection, BP	½ & full strength		100.00
Glucose (Dextrose)	Injection	5% & 10%		100.00
		50% in water		150.00
Dextrose + Sodium Chloride	Infusion	5% + 0.9%		100.00
Glucose + Sodium Chloride (Paediatric)	Injection	4.3% + 0.18%		100.00
Potassium Chloride	Injection Strong	15% in 10ml Ampoule		200.00
Sodium Lactate	Injection	Solution, BP		100.00
Compound solution				
Sodium Bicarbonate	Injection	1.4% in 10ml (isotonic)		300.00
Ringer's Lactate	Injection, BP			
Water for Injection	Injection	2ml, 5ml, 10ml, 20 ml, 50ml		10.00
Sodium chloride	Infusion	0.9%, 0.45%		100.00
Mannitol	Injection	10%, 20%		
Water for injection	Injection	2ml, 5ml, 10ml, 20ml, 50ml per amp/vial	Vial.	10.00
24. DIALYSIS SOLUTIONS				
Intraperitoneal Dialysis fluid B.P.C.	Parenteral; solution	Calcium Chloride 0.22gm, dextrose 17g, magnesium chloride 0.152g, sodium acetate 4.76g, sodium chloride 5.56g, sodium metabisulphate 0.15g		
Haemodialysis fluid	Heamodialysis fluid B.P.			
25 PSYCHOTHERAPEUTIC DRUGS				
25.1 HYPNOTICS & SEDATIVES				
Diazepam	Tablets	5mg, 2mg, 10mg	Tab.	5.00
	Injection	5mg/ml in 2ml	Amp.	50.00
	Syrup	2mg/5ml	100mls	300.00
Lorazepam	Tablets	1mg, 2.5mg	Tab	
Nitrazepam	Tablets	5mg	Tab.	15.00
25.2. TRICYCLIC ANTIDEPRESSANTS				
Amitriptyline	Tablets	25mg (HCL)	Tab.	5.00
	Tablet	50mg	Tab.	10.00
Imipramine	Tablets	10mg,	Tab.	
	Tablet	25mg (HCL)	Tab.	5.00
25.3 ANTI PSYCHOTICS (MAJOR TRANQUILIZERS)				

Chlorpromazine	Tablets	25mg	Tab.	5.00
	Tablet	50mg	Tab.	5.00
	Tablet	100mg (HCL)	Tab.	10.00
	Syrup	25mg/5ml (HCL)	100mls	150.00
	Injection	25mg/ml (HCL) in 2ml Ampoule	Amp.	50.00
Fluphenazine	Injection (oily)	25mg/ml in 1ml Ampoule (decanoate or enanthate)	Amp.	200.00
Flupenthixol	Injection (depot)	20mg (decanoate or enanthate) in 1ml Ampoule	Amp.	880.00*
Haloperidol	Tablet	1.5mg, 3mg	Tab.	
	Injection	50mg/ml, 100mg/ml, 2mg, 5mg	Amp.	100.00
	Tablet	2mg, 5mg, 10mg	Tab.	5.00
	Drops, oral	2mg/ml, 10mg/ml		10.00
				*

25.4 ANTIDOTES TO ANTI-PSYCHOTIC DRUGS

Benzhexol (trihexylphenidyl)	Tablets	2mg, 5mg (HCL)	Tab.	5.00
Biperidem	Tablet (Hcl)	2mg, 5mg (Hcl)	Tab.	
	Injection	5mg/ml	Amp.	

26. RESPIRATORY SYSTEM DRUGS

26.1. ANTI ASTHMATIC DRUGS

Adrenaline	Injection	1mg/ml (1 in 1000) in 1ml Ampoule	Amp.	20.00
Hydrocortisone	Injection	100mg/vial	Vial	180.00
Aminophylline	Injection	25mg/ml in 10ml Ampoule	Amp.	50.00
Beclomethasone	Aerosol inhalation	0.050mg/metered dose	Spray	1500.00
Salbutamol	Tablets	2mg, 4mg (Sulphate)	Tab.	10.00
	Syrup	2mg/5ml (Sulphate)	100mls	300.00
Salbutamol	Aerosol	0.1mg/metered dose	Spray	900.00
	Injection	500ug/ml	Amp.	

26.2. ANTI-TUSSIVES, EXPECTORANT AND MUCOLYTICS

Dextromethorphan hydrobromide	Syrup	15mg/5ml	100mls	120.00
-------------------------------	-------	----------	--------	--------

27 . VITAMINS

Ascorbic Acid (Vitamin C)	Tablets	100mg	Tab.	2.00
		200 mg	Tab.	-
		500 mg	Tab.	10.00
	Syrup	100mg/5ml, 200mg/5ml, 500mg/5ml	100mls	120.00
	Effervescent tablets	1g	Tab.	60.00
Cyanocobalamin (B ₁₂)	Injection	0.25mg in 1ml, 1mg/ml	Amp.	70.00*
	Tablet	0.05 mg	Tab.	
Ergocalciferol (Vit. D)	Oral solution	0.25mg /ml	Amp.	50.00
	Tablets, capsules	0.25mg, 1.25mg	Tab.	30.00

Multivitamin	Syrup		100mls	150.00
	Capsules		Caps.	10.00
	Drops		10mls	200.00
Pyridoxine (Vitamin B ₆)	Tablets	10,20,50, mg (HCL)	Tab.	5.00
Retinol (Vitamin A)	Tablets/Capsules	1.5mg, 7.5mg , 15mg (5 000,25 000, 50 000 units) respectively.	Caps.	15.00
	Syrup/Emulsion	10000iu(5.5mg)/5ml	60mls 2000mls	200.00 450.00
Riboflavine (Vitamin B ₂)	Tablets	5mg	Tab.	2.00
Thiamine (Vitamin B ₁)	Tablets	25, 50mg (HCL)	Tab.	2.00
Vitamin B Complex	Tablets/Capsules		Tab.	2.00
	Syrup		100mls	100.00
	Injection		Vial	70.00
Yeast BPC	Tablets	300mg	Tab.	3.00
Folic acid	Tablet	5 mg	Tab.	2.00
28 MINERALS				
Calcium Gluconate	Tablets	600mg	Tab.	3.00
Sodium Fluoride	Tablet	2.2 mg	Tab.	
29 OTHERS				
Infusion set	Unit	Unit	Unit	70.00
Blood given set	Unit	Unit	Unit	100.00
Syringe/Needle	Unit	2ml	Unit	20.00
		5ml	Unit	20.00
		10ml	Unit	30.00
		20ml	Unit	40.00
Needle	Unit	Unit	Unit	10.00
Scaip vein needle	Size	20G,21G,22G,23G,25G	Unit	40.00
IV Cannula	Size	14G,16G,18G,20G-23G,25G	Unit	100.00

ESSENTIAL DRUGS LIST

FOURTH REVISION 2003

RESTRICTED DRUGS LIST

Name of Drug	Dosage forms and strengths	
2.2 Narcotic Antagonists (Drugs for treatment of opioid dependence)		
Methadone	-	Tablet, 5mg
6.8 Antibacterial drugs		
Azithromycin	-	Capsule, 250 mg N500.00/Caps
Ofloxacin	-	-Capsule, tablet, 200 mg N80.00/Tab
	-	Injection, !V, 100 mg/50ml 200 mg/100 ml
6.11 Systemic Antifungal Drugs		
Terbinafine	-	Tablet, (hydrochloride), 250 mg N290.00/Tab
6.12 ARVs Supplementary list		
Stavudine plus lamivudine Plus nevirapine	-	FIRST LINE
Didanosine	-	SECOND LINE Tablet, 100 mg, 150mg, 200 mg
Ritonavir plus lopinavir (RTV-LPV)	-	SECOND LINE ALTERNATIVE (OR THIRD LINE)
	-	Capsule, ritonavir, 33.3 mg plus lopinavir, 133.3 mg
	-	Oral solution, ritonavir, 100 mg plus lopinavir, 400 mg/5ml
Efavirenz	-	Capsule, 50 mg, 100 mg
8. Antineoplastic and Immunosuppressive drugs		
Stilboestrol	-	Tablet, 0.5 mg, , 1mg, 5 mg, 25 mg N6.00/Tab
11.1 Antianaemia Drugs		
Iron dextran		-Injection equivalent to 50mg iron/ml, in 2ml ampoule N80.00/Amp
12.4 Medicines used in Heart failure		
Dopamine	-	Injection (hydrochloride), 40 mg/ml in 5ml vial

14.2	<i>Anti-inflammatory and Antipruritic Drugs</i>		
	Clobetasol	-	Cream, ointment, (propionate), 0.05% N1000.00
	Fluocinolone	-	Cream, ointment (acetone), 0.025%
14.8	<i>Sunscreen agents</i>		
	Aminobenzoic acid	-	lotion, 5%
		-	Cream, 5%
		-	Paste, 5%
	Titanium dioxide	-	Cream, 20 25%
		-	Paste, 20 25%
15.1	<i>Gastric function</i>		
	Corticotrophin	-	Injection (tetracosactide), 250 ug (acetate)/ml
		-	Injection (aqueous suspension), tetracosactide 1 mg (acetate)/ml with zinc phosphate complex
	Histamine phosphate	-	Injection, 2.75 mg/ml in ampoule
	Pengrastrin	-	Injection, 0.25mg/ml ampoule
15.2	<i>Myasthenia Gravis</i>		
	Edrophonium	-	Injection, (chloride), 10 mg/ml
15.6	<i>Diagnostic agents for Endocrine Disorders</i>		
	Luteinizing Hormone Releasing Hormone (LH-RH)	-	Injection 0.1 mg/ml in 1ml ampoule
	Metyrapone	-	Capsule, tablet, 250 mg
	Thyrotrophin Hormone (TRH)	-	Injection, 0.2 mg/ml
19.1	<i>Corticosteroids and Synthetic Substitutes</i>		
	Fludrocortisone	-	Tablet, 0.1mg
	Methylprednisolone	-	Injection (acetate), 40 mg/ml in 1ml, 2ml & 5ml vials
	Triamcinolone	-	Injection, (acetone), 10 mg/ml, 40 mg/ml, IM, IA, ID
			N850.00/Amp
19.2	<i>Oestrogens/Androgens</i>		
	Mesterolone	-	Tablet, 25 mg N45.00/Tab
	Testosterone	-	Injection, 200 mg in 1ml N50.00/Amp
	Stilboestrol	-	Tablet, 0.5mg, 1 mg, 5mg, 25 mg N6.00/Tab
19.6	<i>Drugs acting on Pituitary Ovarian Axis</i>		
	Chorionic Gonadotrophin	-	Injection powder, 500 units, 1000 units, in ampoule
			N1500.00/Amp

- Danazole - Capsules, 100 mg, 200 mg **N250.00/Tab-200mg**
- Epimestrol - Tablet, 5 mg
- Follicle-stimulating Hormone (FSH) plus Luteinizing Hormone (LH) - Injection powder for reconstitution, human FSH, 75 units plus human LH, 75 units
- 19.7 Antidiuretic Hormones**
- Desmopressin - Injection, 4 micrograms/ml
- Nasal spray, 10 micrograms metered spray
- Intra-nasal solution, 100 micrograms/ml
- Vasopressin - Injection, 20 units/ml in 1 ml ampoule
- 25.3 Antipsychotics (Major tranquillizers)**
- Fluoxetine - Capsule, 20 mg
- Oral solution, 20 mg/5 ml
- Lithium carbonate - Capsule, Tablet, 300 mg
- Pimozide - Tablet, 4mg, 10 mg

SECTION II

LABORATORY TESTS AND PRICES

S/NO	DESCRIPTION	PRICE =N=
A. CLINICAL CHEMISTRY		
1	CALCIUM/SODIUM/CHLORIDE/BI-CARBONATE/EACH	300
2	UREA/ELECTROLYTE/CREATININE/EACH	350

3	FASTING BLOOD SUGAR/RANDOM BLOOD SUGAR/EACH	250
4	2 HRS. POST PRANDIAL	500
5	G.T.T.	800
6	BILIRUBIN (TOTAL AND CONJUGATED)	300
7	SGOT/SGPT/EACH	300
8	ALKALINE PROSPHATASE	300
9	LFT	700
10	TOTAL PROTEIN/ALBUMIN/EACH	300
11	G-6 PHOSPHATE DEHYDROGENASE	1,500
12	CREATINE CLEARANCE	500
13	TOTAL ACID PHOSPHASE/INORGANIC PHOSPHATES	300
14	CHOLESTEROL/AMYLASE/EACH	300
15	TRYGLYCERIDE	600
16	CSF (GLUCOSE/CHLORIDE/PROTEIN/CHEMISTRY	800
17	HDL-CHOLESTEROL	400
18	LDL-CHOLESTEROL	700
19	PSA (QUANTITATIVE)	1,000
20	PSA (QUALITATIVE)	500
21	URIC ACID	300
22	LIPID PROFILE	1,500
23	24 HR URINARY PROTEIN/CALCIUM/EACH	400
24	BENCE JONES PROTEIN	500
25	CROSS REACTIVE PROTEIN	500
26	BUN	300
27	ALPHA FETO PROTEIN	1,500

B. MICROBIOLOGY/PARASITOLOGY

1	URINE M/C/S	400
2	URINE ANALYSIS	150
3	URINE PREGNANCY TEST	250
4	STOOL ANALYSIS	200
5	OCCULT BLOOD/FOB	300
6	HVS WITH SPECULIUM	500
7	ENDO CERVICAL SWABS/ MCS	300
8	SPUTUM/M/C/S	300
9	URETHRAL/WOUND/ MCS	300
10	BLOOD M/C/S	800
11	SEMEN M/C/S	400
12	SEMEN ANALYSIS	300
13	EAR/EYE/THROAT SWAB/ M/C/S/EACH	300
14	ASPIRATE PUS M/C/S	300
15	MP	150

16	SKIN SNIP FOR MF	300
17	TRYPANOSOMES/LEISHMANIA/EACH	300
18	AFB FOR TB	600
19	SKIN SCRAPING FOR FUNGAL ELEMENTS	600
20	GRAM STAIN	200
21	CHLAMYDIA	1,500
22	SCHICK/DICK SCARLET TEST/EACH	300
23	CULTURE (FUNGAL)	500
24	MANTOUX TEST	350

C. SEROLOGY

1	WIDAL	300
2	VDRL	300
3	ASO TITRE	1,500
4	RHEUMATOID FACTOR	1,500
5	PREGNANCY TEST HCG (BLOOD)	300
6	BLOOD GROUPING	300
7	DIRECT/INDIRECT COOMBS TEST/EACH	300
8	TPHA	500
9	HEPATITIS B SURFACE ANTIGEN SCREENING	500
10	SCREENING FOR HIV 1 & 2	700
11	HIV CONFIRMATORY	2,100
12	VIRAL LOAD	4,000

D. HAEMATOLOGY

1	HAEMOGLOBIN	300
2	PCV	200
3	WBC (DIFF.)	150
4	FBC	500
5	RBC/WBC/EACH	200
6	ESR WESTERGREEN	150
7	PLATELETES/RETICULYTE COUNT	300
8	BLOOD FILM	200
9	PLATELETES CONCENTRATION	1,500
10	CRYOPRECIPITATE FACTOR	2,000
11	MCV/MCH/MCHC/EACH	150
12	HB GENOTYPE	250
13	FIBRINOGEN ESTIMATION	500
14	BLEEDING/CLOTTING TIME/EACH	250
15	PROTHROMBIN/THROMBOPLASTIN TIME/EACH	600
16	BLOOD BAG	500
17	CD4 COUNT	3,000
18	X-MATCHING	350

19	SCREEN BLOOD	2,500
20	LE CELLS	600
21	HCV	700
22	DONOR SCREENING	1,500

E. HORMONES

1	FSH/TSH/LH/PROG/T3/T4/EACH	2,500
2	PROG/E2 TEST	1,000

F. HISTOPATHOLOGY

1	MINOR HISTOPATHOLOGICAL SERVICES E.G PAP SMEAR, FINE NEEDLE ASPIRATION ETC.	2,500
2	MAJOR HISTOPATHOLOGICAL SERVICES E.G BREAST TISSUE, LYMPH NODE BIOPSY ETC.	3,500

SECTION III

RADIOLOGICAL AND ULTRA SONOGRAPHIC INVESTIGATIONS

PRICE LIST

DESCRIPTION	PRICE =N=
UPPER LIMB	
HAND	700

WRIST	700
FOREARM	700
ELBOW	700
HUMERUS	800
SHOULDER	800
CLAVICLE	800
LOWER LIMB	
FOOT/TOE	700
ANKLE	800
LEG (TIBIA/FIBULA)	800
KNEE	800
HIP	800
FEMUR OR THIGH	1,000/FILM
PELVIC (AP)	800
THORAX	
CHEST (PA/AP)	800
CHEST (PA/LATERAL)	800/FILM
CHEST FOR RIBS (OBLIQUES)	800
APICAL/LORDOTIC	800/FILM
STERNUM	800
THORACIC INLET	800
VERTEBRAE	
CERVICAL SPINE	800
LATERAL NECK (SOFT TISSUE)	800
THORACIC SPINE	800
THORACO LUMBER SPINE	850
LUMBER SPINE	800
LUMBO SACRAL SPINE	850
SACRUM	800
SACRO ILLIAC JOINT (S.I.J.)	800
CERVICAL SPINE (OBLIQUES)	800

SACRO-COCCXY	850
ABDOMEN	
ABDOMEN (PLAIN)	800
ABDOMEN (ERECT/SUPINE)	800/FILM
ABDOMEN (PREGNANCY)	800
SKULL SERIES	
SKULL (AP/LAT)	800/FILM
SKULL (PA/LAT/TOWNES)	800/FILM
MASTOIDS	800
SINUSES AP/LNT/OM	800/FILM
MANDIBLES (JAW)	800/FILM
TEMPORO-MANDIBULAR JOINTS (TMJ)	1,200
SELLA TURCICA	800
TAGENTIAL	800
OCCIPITO-MENTAL (OM)	800
SPECIAL INVESTIGATIONS	
BARIUM SWALLOW	3,500
BARIUM MEAL/FOLLOW THROUGH	6,500
BARIUM ENEMA	5,000
INTRAVENOUS UROGRAPHY (IVU)	6,000
HYSTEOSALPINGOGRAM (HSG)	5,000
CYSTO-URETHROGRAM	4,500
FISTULOGRAM	4,000
MYELOGRAM	7,500
SKELETAL SURVEY	7,000
ELECTROCARDIOGRAM (E C G)	1,500
ULTRASOUND SCAN (OBST)	1,000
ULTRASOUND SCAN (GYNAE/ABDOMEN)	1,000
COMPUTERIZED TOMOGRAPHIC	
SCAN (CT-SCAN)	25,000

SECTION IV

FEES FOR PROFESSIONAL SERVICE

PRICE

GENERAL DESCRIPTION

=N=

1. SPECIALIST INITIAL CONSULTATION 1,000
2. SPECIALIST REVIEW
500/DAY
3. NURSING CARE
500/DAY
4. HOSPITAL BED OCCUPANY
700/DAY *

* After 21 days (cumulative) of admission in a standard room

A. GENERAL SURGERY

**A.1 Group 1
000**

-

N5,

A.1.1 Procedures Under This Group Include

1. GANGLION EXCISION
2. SMALL CYST EXCISION
3. BIOPSY OF TUMOUR OF ABDOMINAL WALL
4. LUMPS EXCISION
5. MINOR DEBRIDEMENT OF BURNS
6. ELECTROFULGURATION OF CONDYLOMATA ACUMINATA
7. INJECTION SCLEROTHERAPY OF VARICOSE VEINS
8. EXCISION OF TOPHI
9. POLLICISATION OF THE INDEX FINGER
10. RELEASE OF CHORDAE
11. REPAIR OF MINOR LACERATION

A.2 Group 2

N10, 000

A.2.1 Procedures Under This Group Include

1. SURGICAL DRAINAGE IN HAEMATOMA OF RECTUS ABDOMINIS
2. ENDOSCOPY OF THE GIT
3. PROCTOSCOPY
4. SIGMOIDOSCOPY
5. POLYPECTOMY
6. INTERCOSTAL DRAINAGE INSERTION
7. SUPRAPUBIC CYSTOSTOMY
8. TRACHEOSTOMY
9. OESOPHAGOSCOPY
11. SURGICAL RELEASE IN STENOSING TENOSYNOVITIS
12. SYNDACTYLISIS
13. LIVER/KIDNEY/BONE MARROW BIOPSY
14. BRONCHOSCOPY
15. INGROWING TOE NAIL (EXCISION)
16. KELOID EXCISION
17. BIOPSY OF OESOPHAGEAL MASS
18. DISSECTION OF INGUINAL NODES
19. SUTURE OF MAJOR WOUNDS

20. SURGICAL DRAINAGE OF GALACTOCOELE
21. SYNOVECTOMY

A.3 Group 3 - ₦20,000

A.3.1 Procedures Under This Group Include

1. CYSTIC HYGROMA EXCISION
2. SKIN GRAFTING
3. ORCHIDECTOMY
4. BIOPSY OF RETROPERITONEAL TUMOUR
5. ABDOMINAL RECTOPEXY
6. ANAL SPINCTEROPLASTY
7. SURGICAL DRAINAGE OF ANAL ABSCESS
8. ANAL FISTULECTOMY REPAIR
9. CYSTOURETHROSCOPY
10. PERICARDIOCENTESIS
11. HYDROCOELECTOMY
12. APPENDICECTOMY
13. EPIGASTRIC HERNIORRHAPHY
14. ORCHIDOPEXY
15. EXCISION OF INTRASCROTAL MASS

16. SURGERY OF TORSION OF SPERMATIC CORD
17. VARICOCELECTOMY
18. SYNOVECTOMY
19. DISSECTION OF FEMORAL TRIANGLE
20. MULTIPLE LIGATION OF VEINS
21. SURGICAL CORRECTION OF DUPUYTREN'S CONTRACTURE
22. HERNIORRAPHY – INGUINAL/OTHERS
23. THORACOTOMY
24. VASECTOMY
25. HAEMORRHOIDECTOMY
26. FISTULA IN-ANO REPAIR

A.4 Group 4

N35, 000

A.4.1 Procedures Under This Group

1. LAPAROTOMY
2. TENDON GRAFTING
3. OESOPHAGOSTOMY
4. ANAL PULL THROUGH
5. OOPHORECTOMY
6. DIVERTICULECTOMY
7. DRAINAGE OF HEPATIC ABSCESS
8. REPAIR OF SPLENIC LACERATION
9. LOCAL RESECTION OF PELVIC TUMOUR

10. RETROPERITONEAL DRAINAGE OF PERINEPHRIC ABSCESS
11. TRANSURETHRAL FULGURATION OF BLADDER LESION
12. TRANSURETHRAL EXCISION OF BLADDER LESION
13. TRANCYSTOTOMY FULGARATION
14. TRANCYSTOTOMY EXCISION
15. SEGMENTAL RESECTION OF BLADDER LESION
16. TRANCYSTOTOMY LITHOTOMY
17. TRANS-PERINEAL BIOPSY OF PROSTATE
18. TRANSRECTAL BIOPSY OF PROSTATE
19. RESECTION OF MEDIAN BAR OBSTRUCTION
20. CORPOROSAVENOUS SHUNT
21. CAVERNOSPONGIOSUM SHUNT
22. TRANSURETHRAL DESSICATION OF CONGENITAL MEATAL STENOSES
27. URETHRECTOMY
28. SURGICAL EXPLORATION FOR ANORCHISM
23. STRIPPING AND LIGATION OF VEINS
24. THROMBECTOMY BY FORARTY'S CATHETERISATION
25. COLOSTOMY CONSTRUCTION/CLOSURE
26. ENTEROSTOMY
27. SURGERY OF UNCOMPLICATED INTESTINAL OBSTRUCTION WITHOUT RESECTION
28. HIATUS HERNIORRHAPHY

A.5 Group 5

N50,000

A.5.1 Procedures Under This Group Include

1. OESOPHAGEAL ATRESIA AND TRACHEO-OESOPHAGEAL FISTULA REPAIR
2. HYPOSPADIS REPAIR
3. PYELOTOMY
4. CRANIOTOMY
5. PYELOROPLASTY
6. REPAIR OF OESOPHAGEAL LACERATIONS
7. CHOLEDOCHOSTOMY
8. REPAIR OF BOCHIDALEK DIAPHRAGMATIC CONGENITAL DEFECT
9. MECKEL'S DIVERTICULECTOMY
10. RENAL CYSTECTOMY
11. VESICAL DIVERTICULECTOMY
12. PENOPLASTY
13. PNECTOMY
14. MASTECTOMY
15. DIAPHRAGMATIC HERNIA REPAIR
16. EXPLORATORY LAPAROTOMY/LYSIS OF ADHENSIONS
17. GASTROENTEROSTOMY
18. INTUSSUSCEPTION OPERATION
19. PYLOROMYOTOMY
20. RESECTION AND ANASTOMOSES (SMALL/LARGE INTESTINES)
21. SPLENECTOMY

22. SPLENORRHAPHY
23. CYSTECTOMY PARTIAL/TOTAL
24. AXILLARY DISSECTION OF BREAST
25. EXTENSIVE (SMALL AND LARGE) BOWEL RESECTION AND ANASTOMOSES
26. SURGERY OF ACUTE INTRA ABDOMINAL VASCULAR DISEASE
27. REPAIR OF GASTRIC LACERATIONS
28. REPAIR OF SMALL BOWEL PERFORATIONS
29. SURGERY OF LARGE BOWEL PERFORATIONS
30. SURGERY OF HEPATIC TRAUMA
31. HEPATIC SEGMENTECTOMY
32. ODDIS SPHINCTEROPLASTY
33. CHOLEDOCHOJEJUNOSTOMY
34. TRANSDUODENAL CHOLEDOCHAL CYSTECTOMY
35. CHOLEDOCHAL CYSTOJEJUNOSTOMY
36. EXCISION OF LYMPHOEDEMATOUS LYMPH TISSUES
37. ROUX-EN-Y PANCREATICOJEJUNOSTOMY
38. SURGERY OF COMPLICATIONS OF APPENDICITIS
39. SURGERY OF COMPLICATIONS OF DIVERTICULAR DISEASE

A.6.1 Procedures Under This Group Include

1. CHOLECYSTECTOMY
2. GLOSSECTOMY-PARTIAL/TOTAL
3. THYROIDECTOMY
4. SUBMANDIBULAR SIALOADENECTOMY
5. THYROGLOSSAL CYSTS AND FISTULA EXCISION
6. ENCEPHALOCOELE EXCISION
7. RADICAL MASTECTOMY
8. OESOPHAGECTOMY
10. PNEUMONECTOMY
11. THORACECTOMY
12. URETHROTOMY
13. THORACOPLASTY
14. NEPHROLITHOTOMY
15. CYSTOLITHOTOMY
16. ABDOMINO-PERINEAL RESECTION
17. COLECTOMY-PARTIAL OR TOTAL
18. GASTRECTOMY PARTIAL/TOTAL
19. PYLOROPLASTY
20. VAGOTOMY/PYLOROPLASTY
21. NEPHRECTOMY
22. PROSTATECTOMY, RETROPUBIC/TRANSVESICAL

23. URETHROPLASTY
24. EXTENDED RADICAL MASTECTOMY
25. MAMMOPLASTY
26. SUBTOTAL THYROIDECTOMY
27. THYROID LOBECTOMY
28. THYROID LOBECTOMY WITH NECK DISSECTION
29. PARATHYROIDECTOMY
30. ECTOPIC PARATHYROIDECTOMY
31. ADRENALECTOMY
32. HELER'S PROCEDURE
33. CRICOPHARYNGEAL MYOTOMY
34. RESECTION AND REPLACEMENT OF STRICTURED OESOPHAGUS
35. SOMATIC TUBULAR REPLACEMENT OF REJECTED
OESOPHAGUS
36. GASTROPLANTATION IN OESOPHAGEAL CARCINOMA
37. VAGOTOMY AND PYLOROPLASTY
38. SELECTIVE VAGOTOMY AND PYLOROPLASTY
39. SUPER SELECTIVE VAGOTOMY
40. SURGERY OF COMPLICATIONS OF PANCREATITIS
41. TRANSOESOPHAGEAL VARICELIGATION
42. PORTOCAVAL SHUNT
43. OESOPHAGEAL TRANSECTION
44. OESOPHAGOGASTRECTOMY WITH INTERPOSITION OF
COLONIC/JEJUNAL SEGMENT

45. LIGATION OF HEPATIC/LEFT GASTRIC SPLENIC ARTERY
46. SUBCUTANEOUS VENOUS OMPHALO SAPHENOUS SHUNT
47. LONGITUDINAL PANCREATICOJEJUNOSTOMY
48. PARTIAL PANCREATECTOMY
49. TOTAL PANCREATECTOMY
50. PANCREATIC CYSTECTOMY
51. PANCREATODUODENECTOMY
52. PANCREATICOJENUNOSTOMY
53. RADICAL PANCREATECTOMY
54. SPLENECTOMY
55. SPLENIC ARTERY ANEURYSMECTOMY
56. HEMINEPHRECTOMY
57. URETEROLITHOTOMY
58. RENAL ANEURYSMECTOMY
59. RECONSTRUCTION OF THE URETER
60. URETERAL REINPLANTATION INTO THE BLADDER
61. RADICAL CYSTECTOMY
62. PELVIC EVISCERATION
63. PERINEAL PROSTATECTOMY
64. RADICAL PROSTATECTOMY
65. SURGERY OF SEMINAL VESSICLE
66. VASOPLASTY
67. RENOPELVIC LYMPHATECTOMY

68. RENAL DECAPSULATION
69. PULMONARY EMBOLECTOMY
70. LYMPATIC CHANNEL TRANSPLANTATION
71. SYMPATHECTOMY
72. VEIN PATCH ANGIOPLASTY
73. DECORTICATION
74. PLEURECTOMY
75. PLEUROPNEUMONECTOMY
76. THORACOPLASTY
77. PULMONARY RESECTION
78. TRACHEAL RESECTION
79. DISSECTION OF THE MEDIASTINUM
80. PERICARDIECTOMY

B. ORTHOPAEDIC SURGERIES

B.1 Group 1 - N15, 000

B.I.I Procedures Under This Group Include

1. CLOSE REDUCTION OF FRACTURE AND APPLICATION CAST
2. DRAINAGE OF SEPTIC ARTHRITIS
3. EXOSTECTOMY
4. EXCISIONAL BIOPSY
5. SKIN TRACTION
6. SIMPLE CONGENITAL TALIPES REPAIR

- ix. RIBS
- x. SPINAL COLUMN
- 8. OSTEOCLASIS, INTERNAL FIXATION OF MALUNION
- 9. BONE GRAFTING
- 10. AMPUTATION AND LIMB SUBSTITUTION

C. MAXILLO-FACIAL SURGERIES N45, 000

Procedures Under This Group;

- 1. CYSTIC/FIBROUS DYSPLASIA/ CANCER SURGERY
 - ODONTOGENIC TUMOURS.
- 2. CLEFT LIP AND PALATE REPAIRS.
- 3. AESTHETIC AND RECONSTRUCTIVE SURGERY
- 4. PAROTIDECTOMY
- 5. SUBMANDIBULAR GLAND EXCISION

D. OTORHINOLARYNGOLOGY

D. Group 1 - N5, 000

D.1.1 Procedures Under This Group

- 1. FOREIGN BODY REMOVAL FROM THE EAR, NOSE AND THROAT
- 2. ELECTROCAUTERY OF NOSE
- 3. NASAL PACKING
- 4. AURAL AND NASAL SUCTION/CLEARANCE

5. INCISION AND DRAINAGE OF ABSCESS
6. DEBRIDEMENT AND TOILET OF WOUNDS
7. SUTURING OF LACERATIONS
8. MANIPULATION OF NOSE
9. PURE TONE AUDIOMETRY
10. TYMPANOMETRY

Group 2

- N8, 500

D.1.2 Procedures Under This Group Include;

1. INDIRECT LARYNGOSCOPY
2. ANTRAL LAVAGE
3. TRACHEOSTOMY
4. TONSILECTOMY
5. ADENOIDECTOMY
6. MULTIPLE NASAL POLYPECTOMY
7. NASAL SINUS SURGERY E.G CALDWELL LUC
8. TYMPANOPLASTY
9. MASTOID SURGERY
10. PAROTIDECTOMY
11. SUBMANDIBULAR GLAD EXCISION
12. LARYNGEAL SURGERY

E. OPHTHALMOLOGY

**E.1 Group 1
000**

-

N12,

E.1.1 Procedures Under This Group

1. CYCLOCRYOABLATION
2. TRAUMATIC LID LACERATION REPAIR
3. REMOVAL OF FOREIGN BODIES FROM CONJUNCTIVA AND CORNEA
4. CONJUNCTIVAL LACERATION REPAIR
5. DIODE LASER PANRETINAL PHOTOCOAGULATION
6. DIODE LASER CYCLOABLATION
7. BOWMAN'S CAUTERY
8. CHALAZION EXCISION
9. GRANULOMA EXCISION
10. SYRINGING AND PROBING
11. TUMOUR EXCISION FROM LID
12. ENTROPION AND ECTROPION REPAIRS
13. PTERYGIUM EXCISION.

E.2 Group 2
000

- **N30,**

E.1.2 Procedures Under This Group

1. CONJUNCTIVECTOMY AND CRYOAPPLICATION
2. TRAUMATIC CANNALICULAR REPAIR
3. PARACENTESIS (A/C WASHOUT)
4. SQUINT SURGERY
5. PTOSIS REPAIR

6. EXTRACAPSULAR CATARACT EXTRACTION WITH INTRAOCULAR LENS IMPLANTATION
7. INTRACAPSULAR CATARACT EXTRACTION WITH INTRAOCULAR LENS IMPLANTATION
8. COMBINED CATARACT EXTRACTION WITH TRABECULECTOMY
9. TRABECULECTOMY WITH ANTIMET ABOLITES
10. SCLERAL BUCKLING PROCEDURES
11. EVISCERATION/ENUCLEATION/EXTENTERATION
12. TRAUMATIC CORNEAL AND/OR SCLERAL LACERATION REPAIR
13. DACROCYSTORHINOSTOMY
14. PENETRATING KERATOPLASTY (PKP)
14. RETINAL DETACHMENT SURGERY

F. DENTAL SURGERY

1. X-RAY
- ~~N~~
- | | | |
|------|------------------|---|
| i. | - PERIAPICAL | - |
| | 1,000 | |
| ii. | - BITEWINGS | - |
| | 1,000 | |
| iii. | - PANORAMIC VIEW | - |
| | 1,500 | |
- | | | |
|----|-------------------|---|
| 2. | SIMPLE EXTRACTION | - |
| | 2,000 | |

6.	SIMPLE AMALGAM FILLING 2,500	-
7.	CLASS II AMALGAM FILLING 2,000	-
8.	ROOT CANAL TREATMENT 3,000	-
1.	- 1 ROOT 3,000	-
2.	- 2 ROOTS 5,000	-
3.	- ¾ ROOTS 7,500	-
6.	PULPAL TREATMENT FOR CHILDREN 3,000	-
7.	SURGICAL EXTRACTION 5,000	-
8.	PERIODONTAL GUM TREATMENT 2,500	-
9.	FISSURE SELANT 1,500	-
10.	SCALING AND POLISHING 2,500	-
11.	COMPOSITE FILLING 3,000	-
G.	OBSTETRICS AND GYNAECOLOGY	
₦		
	ANTENATAL CARE	-
5,000		
	DELIVERY	-
7,000		

1,000 ULTRASOUND SCAN (OBSTETRICS) -

H.1 Group 1 -
₱10, 000

H.1.1 Procedures Under This Group Include

1. COLPOSCOPY
2. HYSTEROSCOPY
3. DYE TEST
4. CERVICAL CAUTERY
5. PUNCH BIOPSY
6. EXAMINATION UNDER ANAESTHESIA (EUA)
7. REMOVAL OF IUCD UNDER GENERAL ANAESTHESIA
8. DILATATION AND CURETAGE
9. EVACUATION OF RETAINED PRODUCTS OF CONCEPTION
10. EXCISION/DIATHERMY OF WARTS
11. EXCISION OF VAGINAL SEPTUM
12. CERVICAL CONE BIOPSY

H.1 Group 2 - N20, 000

H.1.2 Procedures Under This Group Include

1. REPAIR OF THIRD DEGREE TEAR

2. MARSUPIALISATION
3. BILATERAL TUBAL LIGATION
4. MINI LAPAROTOMY
5. DIAGNOSTIC LAPAROSCOPY
6. LAPAROSCOPY & DYE TEST
7. CERVICAL CIRCLAGE/SHIRODKAR SUTURE
8. FORCEPS/VENTOUSE DELIVERY
9. DESTRUCTIVE DELIVERY (CRANIOTOMY-EMBRYOTOMY)

H.1.3 Group3

- N40, 000

H.1.3 Procedures Under This Group Include

1. VULVECTOMY
2. DEDGE RESECTION OF THE OVARY
3. AMPUTATION OF CERVIX
4. RECONSTRUCTION OF VAGINA
5. ECTOPIC PREGNANCY
6. OVARIECTOMY
7. VAGINOCLEISIS
8. SALPINGO-OOPHOREICTOMY
9. OVARIAN BIOPSY
10. LAPAROTOMY DIAGNOSTIC/THERAPEUTIC, INTER-SEX
11. CAESAREAN SECTION

12. OVARIAN CYSTS
13. BROAD LIGAMENT HAEMATOMA
14. COLPORRHAPHY/COLPOPERINEORRHAPHY
15. VAGINAL HYSTERECTOMY/MANCHESTER REPAIR
16. VENTROSUSPENSION OF THE BLADDER
17. HYSTERECTOMY
18. HYSTERECTOMY AND BILATERAL SALPINGO-OOPHORECTOMY
19. RECONSTRUCTION SURGERY e.g STRAUSSMAN OPERATION
20. VENTROSUSPENSION PROCEDURES OF CORRECTION OF UTERINE
21. MYOMECTOMY
22. REPAIR OF INVERTED UTERUS
23. REPAIR OF PERFORATED UTERUS
24. TUBAL RECONSTRUCTION
25. PELVIC/ABDOMINAL ABSCESS DRAINAGE
26. PELVIC HAEMATOCOELE
27. REPAIR OF RUPTURED UTERUS
28. RECTOVAGINAL FISTULA REPAIR
29. VESICOVAGINAL FISTULA REPAIR

I. INTERNAL MEDICINE

~~N~~

1. CRITICAL CARE (IN ICU)
3,000/day

2. OXYGEN THERAPY
700/day
3. NEBULISATION
700/day
4. GASTRIC LAVAGE
1,000
5. ASPIRATIONS/PARACENTESIS
1,000
6. TISSUE BIOPSIES E.G. LIVER, KIDNEY ETC.
10,000
7. LUMBAR PUNCTURE
2,000
8. ECHOCARDIOGRAPHY
3,000
9. ELECTRO-ENCEPHALOGRAPHY (EEG)
3,000
10. ECG (ELECTROCARDIOGRAPHY)
2,000

J. PSYCHIATRIC SERVICES

=N=

1. ELECTRO-CONVULSIVE THERAPY
 - i. (COURSE OF 6 TREATMENTS)
3,500
2. ELECTRO-NARCOSIS (COURSE OF 10)
3,500
3. SLEEP (REM) DEPRIVATION THERAPY
3,500
4. MANAGEMENT OF DRUG USE PROBLEMS –
DETOXIFICATION IN HOSPITAL FOR 7-10 DAYS
3,500

5. MANAGEMENT OF DRUG PROBLEMS – MEDICATION,
PSYCHOTHERAPY, FAMILY INTERVENTION
3,500
6. ABREACTION – DIAGNOSTIC AND FORESIC
2,500
7. COMPREHENSIVE PSYCHIATRIC ASSESSMENT
2,000
8. PSYCHOMETRIC ASSESSMENT, SCORING & INTERPRETATION
2,000
9. BRIEF PSYCHOTHERAPIES
2,000
10. BEHAVIOUR MODIFICATIONS
2,000
11. REHABILITATION – SKILLS DEVELOPMENT
2,000
12. RECREATIONAL THERAPY
2,000
13. OTHER THERAPIES: PSYCHOTHERAPIES

(X 10 SESSIONS)
5,000

K. PAEDIATRICS

1. CRITICAL CARE (IN ICU)
3,000/day
2. OXYGEN THERAPY
700/day
3. NEBULISATION
700/day
4. GASTRIC LAVAGE
1,000

5. ASPIRATIONS/PARACENTESIS
1,000
6. TISSUE BIOPSIES E.G. LIVER, KIDNEY ETC.
10,000
7. LUMBAR PUNCTURE
2,000
8. PHOTOTHERAPY
700
9. INCUBATOR CARE
700
10. EXCHANGE BLOOD TRANSFUSION
8,000
11. SUBDURAL TAP
2,000
12. ECHOCARDIOGRAPHY
3,000
13. ELECTROENCEPHALOGRAPHY
3,000
14. ECG
2,000

L. PHYSIOTHERAPY

=N=

L.1 Medical Conditions

1. CEREBROVASCULAR ACCIDENT (Max 12 Visits)
700/Visit
2. CHEST CONDITIONS (Max 6 visits)
700/Visit

L.2 Surgical/Orthopaedic Conditions

1. ARTHRITIS (Max 6 Visits)
700/Visit

2. LIMITATION OF MOVEMENT FROM FRACTURE
700/Visit
(Max 6 Visits)
3. SLIPPED DISC/LOW BACK PAIN (Max. 4 Visits)
700/Visit

L.3 Paediatric Conditions

1. CORRECTION OF DEFORMITIES AND DISABILITIES
FROM POLIOMYELITIS (Max 12 Visits)
700/Visit
2. ERB'S PALSY (Max 8 Visits)
700/Visit
3. TALIPES MANIPULATION
700/Visit
4. CEREBRAL PALSY (Max 12 Visits)
700/Visit
5. INJECTION PALSY (Max 8 Visits)
700/Visit

L.4 Gynaecological Conditions

UTERINE PROLAPSE (Max 4 Visits)
700/Visit

M. RANGE OF PROSTHESIS

THE RANGE OF PROSTHESIS IN THE BENEFIT PACKAGE OF THE NHIS
UNDER THE FORMAL SECTOR SOCIAL HEALTH INSURANCE SCHEME
INCLUDES THE FOLLOWING:

1. UPPER LIMB PROSTHESIS
 - a. ARM & FOREARM
 - b. DIGITS
 - c. THUMB

2. LOWER LIMB PROSTHESIS
 - a. BELOW THE KNEE
 - b. ABOVE THE KNEE
 - c. TOES

N. RANGE OF SPECIALISTS

1. SURGERY
 - GENERAL SURGEON
 - ORTHOPAEDIC & TRAUMATOLOGIST
 - OTORHINOLARINGOLOGIST (ENT)
 - OPHTHALMOLOGIST
2. DENTISTRY
 - DENTAL SURGEON
 - MAXILLO-FACIAL SURGEON
3. OBSTETRICS & GYNAECOLOGY
 - OBSTETRICIANS
 - GYNAECOLOGISTS
4. INTERNAL MEDICINE
 - PHYSICIAN
 - PSYCHIATRIST
5. PAEDIATRICIAN
6. PATHOLOGIST
 - CHEMICAL PATHOLOGIST
 - MICROBIOLOGIST

- HISTOPATHOLOGIST

- HAEMATOLOGIST

7. RADIOLOGIST

8. PHYSIOTHERAPIST

9. PHARMACISTS

10. NURSES

11. RADIOGRAPHER

12. MEDICAL LABORATORY SCIENTIST